REM 10268B
GRAIN VAC

PARTS CATALOGUE



INTRODUCTION

This parts manual is set up to show all the service parts for Rem
1026B Grain Vac.

The information required when order parts is as follows:

- part number
- description
- number of pieces required

In producing this parts catalogue every effort has been made to
ensure accuracy. If you discover an error, please inform us.

Phone: 1-800-667-7420

In Canada
Rem Enterprises Inc.
Box 1207 Swift Current SK S9H 3X4
Ph (306) 773-0644 Fax (306) 773-1188
Email remsales rem.sk.ca

US Shipping Office located in Shenandoah, IA




REM 1026B GRAIN VAC PARTS
TABLE OF CONTENTS

INTRODUCTION
TABLE OF CONTENTS

PRODUCT ILLUSTRATIONS

PTO Shaft

Dri e Shaft & Clutch Assembly
Wheel and Axle

Frame Assembly

Telescoping Inlet Mounting Kit
Body (Inlet Side)

Body (Auger Side)

Exhaust Extension

Auger Dri e

Lower Auger

Middle Auger

Upper Auger

Rear Pulley Dri e

Fan Dri e

Drum Assembly

Standard Hose Configurations
1026B Hose Clamp 7 Diam
Telescoping Tube

Cleanup Nozzle

Gear box

Miscellaneous Items

Fine Screen Drum

Brush Kit

Stub Unload Auger

Transport Lighting Package
Dust Collector Complete
Transition 6 to7

Transition 7 to 6

Transition Aeration

Hose Clamp 6 & 7 Dia.

Steel Flex Hose (6 )
Lightweight Rubber Flex Hose
Drill Cleanout Hose (4 )
Straight Aluminium Pipe
Lower/ Middle Auger Assembly
Upper Auger Assembly
Hydraulic Hose & Cylinder Assembly
Hired Hand Kit 1026B

PAGE

1-1A
.2-2A

.. 3-3A

4-4A

. 5-5A

6-6A
7-TA

. 8-8A

.9-9A

... 10-10A
- 11-11A
. 12-12A
. 13-13A
. 14-14A

15-15A

..16-16A
..16-16A
A7-17A
..18-18A
.. 19-19A
... 20-20A
. 21-21A
.. 22-22A
.. 23-23A
.. 24-24A

25-25A

.. 26-26A

27-27A

. 28-28A
. 29-29A
... 29-29A
..29-29A
.. 30-30A

.31-31A
.32-32A
33-33A

..34-34A

35-35A



FTO SHAFT (WALTERSCHIED)

Page 1




REVISED 1026B PTO SHAFT Page 1A
SEP5/00 09/05/00
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B0101 1 7100-38-9494 PTO Shaft W2400 Series #389494 Walte 1 ALL
1026B0102 2 7100-38-9836 Male Half shaft c/w Shielding 1 ALL
1026B0103 3 7100-38-9837 Female Half Shaft c/w Shielding 1 ALL
1026B0104 4 7100-38-0908 Yoke #380908 1-3/8 21 Spl. A.S.c/w#1: 1 ALL
1026B0105 5 7100-38-1908 A.S. Collar Kit #381908 1 ALL
1026B0106 6 7100-38-9400 Complete Clutch Assy #389400(see p.2] 1 ALL
1026B0107 7 7100-31-2410 Cross & Bearing Kit #312410 2 ALL
1026B0108 8 7100-01-9518 Inboard Yoke 1B #019518 1 ALL
1026B0109 9 7100-02-0617  Spring Pin #020617 10x80 2 ALL
1026B0110 10 7100-04-8952 Inner Profile #048952 1 ALL
1026B0111 11 7100-09-1472  Outer Profile #091472 2A 1 ALL
1026B0112 12 7100-01-9519 Inboard Yoke #019519 2A 1 ALL
1026B0113 13 7100-36-5366 Shield Cone 6 Rib #365366 1 ALL
1026B0114 14 7100-36-5305 Screw #365305 2 ALL
1026B0115 15 7100-08-7276 Bearing Ring #087276 2 ALL
1026B0116 16 7100-04-4321  Safety Chain #044321 1 ALL
1026B0117 17 7100-09-4620 Out. Shield Tube OVL #094620 1 ALL
1026B0118 18 7100-05-6140 Inner Shield Tube Rnd. #056140 1 ALL
1026B0119 19 7100-38-3333 Danger Decal - Shield #383333 1 ALL
1026B0120 20 7100-38-3334 Danger Decal - Steel #383334 1 ALL
1026B0121 21 7100-36-5386 Shield Cone 6 Rib #365386 1 ALL



Page 2 DRIVE SHAFT AND CLUTCH ASSEMBLY




REVISED
MAR1/98

1026B DRIVE SHAFT AND CLUTCH ASSEMBLY

LOCATION DWG PART

CODE

102680201
1026B0202
1026B0203
102680204
1026B0205
1026B0206
1026B0207
1026B0208
1026B0209
1026B0210
1026B0211
1026B0212
1026B0213
102680214
1026B0215
1026B0216
1026B0217
1026B0218

NO.

O NGO~ WN-=

NUMBER

7100-38-1957
7100-04-2487
7100-04-3489
7100-38-1495
7100-04-2480
7100-02-4459
7100-04-2454
7100-38-9402
7100-32-0527
7100-38-9400
7100-34-1953
7100-04-7825
7100-04-5793
7100-02-0692
7100-04-5790
7100-04-5791
7100-02-0628
7100-30-4149

DESCRIPTION

H Nut M8 DIN 6330 #381957

Belle ille Spring #043487 white dot.
Belle ille Spring #043489 red dot.
Thrust Plate #381495

Friction Disk #168556

Dri e Plate #042459

Dri e Plate #042454

Hub 1 3/8"-5/16" kwy #389402
Clutch Housing #320527

Complete Clutch Assembly #389400
Quick Disconnect Flg. Kit(12-18) #3419!
Back Up Ring #047825
Compression Spring #045793

Ball 02-0692

Lock Collar #045790

Flanged Ring #338531

Snap Ring #020628

Snap ring #304149

NO.

Page 2A
03/01/98

SERIAL

REQ'D NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 3 WHEEL AND AXLE
Jan 16/01

Tire filled with

5 pound Chloride @
75% full is required
on the Inlet Side of
Hydraulic Auger Lift
Approx tire weight=
100 pound/45 kg




REVISED 1026B WHEEL AND AXLE Page 3A
APR 22/10 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B0301 1 7864-00-0006 Spindle 1 ALL
1026B0302 2 6732-00-0032 Cotter pin 3/16 x1-1/4 1 ALL
1026B0303 3 103-220 Grease Seal - 14974 1 ALL
1026B0304 4 7214-01-2500 Bearing - LM67048 1 ALL
1026B0305 5 38-105896 Hub-H-411 c/w Cups-HA-411 (Hylar) 1 ALL
1026B0306 6 4150-21F2904 Wheel Bolt 1/2 UNF 4 ALL
1026B0307 7 7214-00-0001 Bearing - LM11949 1 ALL
1026B0308 8 4044-12F0305 Nut - Castellated 3/4 UNF 1 ALL
1026B0309 9 103-300 DC 12 Hub Cap 1 ALL
1026B0310 10 7864-00-0014 GVDelta Spindle/Hub-1500%# 1 ALL
1026B0311 11 7980-01-3515 Rim - 15" Dia. 4.5 KB 4 Bolt 1 ALL
1026B0312 12 3915-00-0000 Val e Stem TR415 Goodyear 1 ALL
1026B0312A 12A 3911-00-0001 Tire-Tube KR15 Goodyear 1 ALL
1026B0313 13 3910-37-0006 Tire - ST205/75R15(BSL) 1 ALL
1026B0314 14 07-100640 Wheel Assembly (incl. 11 12 & 13) 1 ALL
1026B0315 15 38-108131 Tire Assy-Cal.Chloride Tire (Incl 11 12A & 1 ALL
(Tire has 5 pound Calcium Chloride 75 fill)

NOTES Part #14 is re uired for both sides of the Spring Auger Assist Grain Vac.
NOTES Part#15 is re uired for only one side of Hydraulic Auger Assist Grain Vac.

It is to be mounted on the Inlet Side of Vac to counter balance the weight of the
hydraulic cylinders and auger tubes (Approx. weight of #15 100 pounds/45 kilograms).
Part #14 is mounted only on the Auger side of the Hydraulic Auger Assist Grain Vac.

HUB COMPONENTS

1026B0316
1026B0317

16 7415-00-0005
17 7415-00-0006

Inner Race - LM67010
Outer Race - LM11910

ALL
ALL



FRAME ASSEMBLY

Page 4




REVISED 1026B FRAME ASSEMBLY Page 4A
SEP 13/01 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B0401 1 6187-00-0002 Safety Chain 10 000 Ib. 1 ALL
1026B0402 2 4001-22C2960 Bolt-Hex 1/2 X 4 1/2 UNC GR.5 6 ALL
1026B0403 3 4055-02C0260 Nut-Lock Uni-Tr 1/2 UNC 2 ALL
1026B0404 4 38-105030 Hitch 1 ALL
1026B0405 5 38-105024 Hitch Pole 1 ALL
1026B0406 6 6738-00-0086 Hitch Pin Clip - 3/32 X 2 5/16 (#CP86H) 1 ALL
1026B0407 7 4049-13C0250 Nylon Lock Nut 7/16 UNC 4 ALL
1026B0408 8 5009-02-0438 Flatwasher 7/16" dia 5 ALL
1026B0409 9 4001-22C2754 Hex Bolt 7/16 X 4 UNC GR.5 2 ALL
1026B0410 10 38-107094 Nozzle Holder Lower 1 3900
1026B0411 11 38-107099 7" Vacuum Nozzle (See P.18A) 1 3900
1026B0412 12 4046-13C0235 Nut - Whiz 3/8 UNC 10 ALL
1026B0413 13 6733-00-0002 Lock Pin -1/4" X 1-3/8" 1 ALL
1026B0414 14 38-105981 Nozzle Upper Mount 1 ALL
1026B0415 15 4046-13C0220 Nut - Whiz 5/16 UNC 2 ALL
1026B0416 16 4049-13C0220 Nut - Nylon Lock 5/16 UNC 3 ALL
1026B0417 17 5009-02-0313 Flatwasher 5/16" dia 4 ALL
1026B0418 18 3900-82-5160 Tarp Strap 3 ALL
1026B0419 19 4001-22C2538 Bolt - 3/8" X 2 1/4" UNC GR.5 6 ALL
1026B0420 20 38-105065 Hose Holder 3 ALL
1026B0421 21 38-107097 Final Body 1 3900
1026B0422 22 5010-00-0001 Flatwasher -2 OD X 17/32 ID X .150 3 ALL
1026B0423 23 4030-21C0260 Nut -Hex 1/2 UNC 4 ALL
1026B0424 24 5000-03-0500 Lockwasher - Standard 1/2 dia 4 ALL
1026B0425 25 38-107436 Red Reflector Tape 1" x 6" 2 ALL
1026B0426 26 38-104107 Fender 2 ALL
1026B0427 27 38-107098 Frame 1 3900
1026B0428 28 07-100436 Security Pin 1 ALL
1026B0429 29 0485-00-0003 ack - Top Screw Ram #2010 TTF 1 ALL
1026B0430 30 4024-22C2675 Bolt-Whiz7/16 X1 UNC PLTD 2 ALL
1026B0431 31 4046-13C0250 Nut - Whiz 7/16 UNC 2 ALL



Page 5 TELESCOPING INLET MOUNTING KIT

L R

©

EXISTING HOSE HOLDER ———— =1

/o
\



REVISED 1026B INLET MOUNTING KIT Page 5A

DEC.8/98 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B0501 1 4049-13C0220 Nut-NY Lock 5/16" UNC Gr.5 2 ALL
1026B0502 2 4049-13C0200 Nut-NY Lock 1/4" UNC Gr.5 1 ALL
1026B0503 3 3900-82-5146 Rubber Tarp Strap 1 ALL
1026B0504 4 38-105986 Upper Inlet Mount 1 ALL
1026B0505 5 38-107281 Strap Mount 1 ALL
1026B0506 6 38-105985 Lower Inlet Mount 1 ALL
1026B0507 7 4001-22C2388 Bolt-Hex 5/16" x 2-1/4" Gr.5 2 ALL
1026B0508 8 5009-02-0250 Washer-Flat 1/4" Dia. 1 ALL
1026B0509 9 4001-22C2156 Bolt-Hex 1/4" x 1" UNC Gr.5 1 ALL
1026B0510 10 38-105994 Inlet Mounting Kit Assy. (Incl. 1-9) 1 ALL






REVISED 1026B BODY - INLET SIDE Page 6A
APR 22/10 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B0601 1 38-103572 Fan Co er Plate 1 ALL
1026B0602 2 38-107097 Final Body 1 3900
1026B0603 3 5300-01-0260 D-Ring Spae Naur #MH-5 1/2" ID 1 ALL
1026B0604 4 6745-02-0018 Lanyard Loop & Loop 12" L (Chain is 1 ALL
shown)
1026B0605 5 38-104128 Inlet Plug Weldment (c/w Part #4 6745- 1 ALL
02-0018)
1026B0606 6 38-105979 Inspection Door 1 ALL
1026B0607 7 4030-21C0220 Nut - Hex 5/16 UNC 4 ALL
1026B0608 8 38-103722 Co er Plate Front Weldment 1 ALL
1026B0609 9 4024-22C2494 Bolt - Whiz 3/8 UNC X 3/4 5 ALL
1026B0610 10 20-101782 Flange Hinge 2 ALL
1026B0611 11 5009-02-0313  Flatwasher 5/16" dia. 4 ALL
1026B0612 12 5000-03-0313 Lockwasher - Standard 5/16 dia. 4 ALL
1026B0613 13 38-105993 Top Hinge Tab 2 ALL



BODY — AUGER SIDE

l\of

A7/




REVISED
MAY 14/04

LOCATION
CODE

1026B0701
1026B0702
1026B0703
1026B0704
1026B0705
1026B0706
1026B0707
1026B0708
1026B0709
1026B0710
1026B0711
1026B0712
1026B0713
1026B0714

1026B0715
1026B0716
1026B0717
1026B0718
1026B0719
1026B0720
1026B0721
1026B0722
1026B0723
1026B0724
1026B0725
1026B0726
1026B0727
1026B0728
1026B0729
1026B0730
1026B0731
1026B0732
1026B0733
1026B0734
1026B0735
1026B0736
1026B0737
1026B0738
1026B0739
1026B0740
1026B0741
1026B0742
1026B0743

DWG PART
NO. NUMBER

SOONOUAWN=

[ G G |
A ON-

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

38-103771
6777-02-0004
5012-02-0625
5009-02-0250
6740-00-1670
38-103748
6730-00-1710
6732-00-0008
4046-13C0220
6755-00-0613
3703-04-0034
38-103751
38-103770
38-104158

38-105020
4024-22C2494
4001-22C2148
38-105042
38-104989
38-104994
5000-03-0250
4001-22C2140
4030-21C0200
4001-22C2180
4049-13C0200
38-105108
38-107282
4046-13C0235
20-101782
5009-02-0313
5000-03-0313
4030-21C0220
38-104096
4049-13C0220
3320-00-0014
38-104134
4890-50-8006
3703-04-0031
3703-04-0033
3703-04-0032
3703-04-0035
38-104967
38-104968

1026B BODY - AUGER SIDE

DESCRIPTION

Front Auger Release

Auger Latch Spring GV
Flatwasher - SAE - 5/8"
Flatwasher - USS 1/4" dia

Pin - Roll 1/8" X 1"

Latch Pin

Cle is Pin1/4 X1 3/8

Cotter Pin 3/32 X 1/2

Nut - Whiz 5/16 UNC

Ri et - Monobolt (A del #2771-0613)
Strip Slide

Bracket - Transport Auger
Auger Release Back

Auger Holddown Bracket Assy
(incl. 1-8 10-13)

Co er Plate Rear

Bolt - Whiz 3/8 UNC X 3/4

Bolt - Hex 1/4 X 3/4 UNC PLT
Guard - Back Main Dri e

Lid

Hinge Bracket

Washer Lock 1/4

Bolt - Hex 1/4 X 1/2

Nut - Hex 1/4 dia

Bolt - Hex 1/4 UNC X 1-3/4

Nut - Nylon Lock 1/4 UNC

Body

Silencer Assembly (Incl.21 22 23 26 42)
Nut - Whiz 3/8 UNC

Flange Hinge

Flatwasher 5/16" dia
Lockwasher - Standard 5/16 dia
Nut - Hex 5/16 UNC

Flangette Seal Flattened

Nut - Nylon Lock 5/16 UNC

Seal Air Main Dri e

Clean Out Door

Tekscrew - 10-16 X 1 Self-Drill & Tap
Back Deflector

Back Grain Deflector

Side Grain Deflector

Deflector - Inlet

Exhaust Extension Assy. (Incl.19-25)
Exhaust Extension Sub-Assy.

NO.

Page 7A
03/01/98

SERIAL

REQ'D NUMBER

= =2 D2 a2 NODMNNMMNMNNMNMNODNDN--

= A RS A A A NN S A Ay ©O-

SN N =G

-
o

_— e e = = -

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 8 EXHAUST EXTENSION




REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B0801
1026B0802
1026B0803
102680804
1026B0805
1026B0806
1026B0807
1026B0808
1026B0809
1026B0810
1026B0811
1026B0812
1026B0813
102680814
1026B0815
1026B0816
1026B0817

NO.

O©CoO~NOOOGBAWN-=-

NUMBER

38-104994
4001-22C2180
4001-22C2140
38-104989
4049-13C0200
4030-21C0200
5000-03-0250
6755-00-0613
6738-00-1640
38-104979
6760-00-0124
6730-00-1721
20-104213
38-104993
38-104985
38-104968
38-104967

1026B EXHAUST EXTENSION

DESCRIPTION

Hinge Bracket

Bolt - Hex 1/4" x 1-3/4"
Bolt - Hex 1/4" x 1-1/2"
Lid

Nut - NY Lock 1/4"

Nut - Hex 1/4"

Washer - Lock 1/4"
Monobolt 2771-0613
Hitch Pin #B-1640
Clamp - Uni ersal

Ri et - Shallow Tubular
Pin - Cle is 1/4" x 1-17/32"
T-Adjustment Assembly
Seal

Exhaust Pipe Rolled

Exhaust Extension Sub-Assy (incl.8-15)
Exhaust Extension Assy (incl.1-7 & 16)

NO.

Page 8A
03/01/98

SERIAL

REQ'D NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



AUGER DRIVE

Page 9

30IS NOLLOF
KINO (S)ond




REVISED
APR 22/10

LOCATION DWG PART

CODE

1026B0901
1026B0902
1026B0903
102680904
1026B0905
1026B0906
1026B0907
1026B0908
1026B0909
1026B0910
1026B0911
1026B0912
1026B0913
102680914

1026B0915
1026B0916

1026B0917
1026B0918
1026B0919
1026B0920
1026B0921
1026B0922
1026B0923
102680924
1026B0925
1026B0926
1026B0927
1026B0928
1026B0929
1026B0930
1026B0931
1026B0932
1026B0933
1026B0934
1026B0935
1026B0936
1026B0937

NO.

O©oO~NOOOGPAWN--

15
16

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

NUMBER

38-105035
7222-01-2207
7220-10-7106
07-100546
38-104223
4024-22C2494
4046-13C0235
38-107084
38-107081
4046-13C0220
38-107086
38-107078
38-105279
4001-22C2172

38-110559

5860-40-0200
38-107080

38-107379
7310-00-0008
4030-21C0260
5000-03-0500
7015-00-6011
4001-22C2936
5009-02-0500
38-104221
6777-02-0008
38-104220
4008-22C2920
38-104222
07-100517
4020-10C2332
4049-13C0200
6179-00-0002
7020-00-0004
38-107082
7220-06-7104
38-107093
4024-22C0505

1026B AUGER DRIVE

DESCRIPTION

Plate Bearing Mount
Flangette - PF207 (SKF)
Bearing - Ball AEL 205-100
Key 5/16 X 2 1/2
Sprocket 6017

Bolt - Whiz 3/8 UNC X 3/4
Nut - Whiz 3/8 UNC
Gearbox Guard

Gearbox Complete

Nut - Whiz 5/16 UNC
Guard Chain

Machined Hub

Machined Sprocket 6030

Bolt - Hex 1/4"x1 1/2"(See below to

order kit of 10)

Shearbolt Kit-Qty of 10 of
4001-22C2172 & 4049-13C0200
Snap Ring Waldes #5100-200
Shear Sprocket Assy 6030
(incl. 1213 14 15 31)

Auger Dri e Chain #60
Connector Link #60 Single
Nut - Hex 1/2 UNC
Lockwasher - Standard 1/2 dia
Sprocket Idler 06011E08

Bolt - Hex 1/2 X 3 GR5
Flatwasher - Standard 1/2 dia
Spacer

Idler Chain Spring

Idler Arm

Bolt - Flathead 1/2 X 2

Mount - Spacer

Key 1/4 X 1/4 X 1 3/8

Set Screw 5/16 X 3/8

Nut - Nylon Lock 1/4"
Coupler Chain Doubl #5016

5016 CPLR Sprocket 1.25 HRDTH
Chain Coupler 5050 (incl. 30 32 33)

Brg-Ball NTN# UC207-104D1
Mount Spacer Slee e
Bolt-Whiz 1/2 X 3/4

NO.

Page 9A
03/01/98

SERIAL

REQ'D NUMBER

N - e o A N = O N = A N

00 = =2 A N) =2 = AN = ) o @ D NN = -

ALL
ALL
ALL
ALL
ALL
3900
ALL
3900
3900
ALL
3900
3900
ALL
ALL

ALL
3900

3900
ALL
ALL
ALL
ALL

3900
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

3900
ALL
ALL

3900

3900



Page 10 LOWER AUGER
(SEE PG.32 FOR HYD. LIFT OPTION)




REVISED

SEP 24/14

LOCATION DWG PART

CODE NO. NUMBER
1026B1001 1 6730-00-0368
1026B1002 2 6738-00-0105
1026B1003 3 6777-02-0014
1026B1004 4 38-103590
1026B1005 5 38-103587
1026B1006 6 38-104593
1026B1007 7 6777-02-0015
1026B1008 8 4009-24C7658
1026B1009 9 4024-22C2502
1026B1010 10 4046-13C0235
1026B1011 11 5860-40-0131
1026B1012 12 38-104060
1026B1012A 12A P38-104372
1026B1013 13 38-108917
1026B1014 14 4033-12C0250
1026B1015 15 38-103585
1026B1016 16 4049-13C0220
1026B1017 17 5009-02-0313
1026B1018 18 38-104162
1026B1019 19 4001-22C2388
1026B1020 20 38-104493

1026B LOWER AUGER

DESCRIPTION

Cle is Pin 5/16 X1 7/8

Hitch Pin - 3/32 X 1 3/16 (#090-105)
Left Torsion Spring

Pipe T Weldment

Anchor Adjustment Weldment
Anchor Adjustment Assembly (Incl. 4&5)
Right Torsion Spring

Blt-Skt HD 7/16X5/8 Black

Bolt - Whiz 3/8 UNC x 1

Nut - Whiz 3/8 UNC

Snap Ring 1 5/16 (spacer)

Flyting - 1st Section

Flyting HD - Lower - Chrome Surf.
First Auger Tube

Nut - Hex am 7/16 UNC

Latch Mount

Nut - Nylon Lock 5/16 UNC
Flatwasher 5/16 dia

Lower Auger Latch

Bolt - Hex 5/16 X 2 1/4

Auger Latch Assembly (Incl. 1-8 14-19)

NO.

Page 10A
03/01/98

SERIAL

REQ'D NUMBER

- [ L L Qe . =N
N

[ G U | JEE i i i G G G |

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 11 MIDDLE AUGER
Dec.22/00 (SEE PG.32 FOR HYD. LIFT OPTION)




REVISED

SEP 24/14

LOCATION DWG PART

CODE NO. NUMBER
102681101 1 3890-00-0010
1026B1102 2 7220-06-5100
1026B1103 3 38-104268
102681104 4 38-105139
1026B1105 5 38-105137
1026B1106 6 4001-22C2410
1026B1107 7 4001-22C2188
102681108 8 6738-00-1640
1026B1109 9 38-104055
1026B1110 10 4049-13C0260
1026B1111 11 4001-22C2936
1026B1112 12 38-105096
1026B1113 13 38-105935
1026B1114 14 38-105093
1026B1115 15 38-107436
1026B1116 16 4001-22C2904
1026B1117 17 38-103850
1026B1118 18 5000-03-0500
1026B1119 19 4030-21C0260
1026B1120 20 38-105052
1026B1121 21 38-105936
1026B1122 22 38-105038
1026B1123 23 6777-02-0011
1026B1124 24 4049-13C0235
1026B1125 25 5009-02-0375
1026B1126 26 4001-22C2550
1026B1127 27 38-105134
1026B1127A 27A P38-105142
1026B1128 28 38-104080
1026B1129 29 38-103737
1026B1130 30 4001-22C2148
1026B1131 31 5009-02-0250
1026B1132 32 6740-00-1588
1026B1133 33 38-103750
1026B1134 34 6777-02-0005
1026B1135 35 6730-00-2503
1026B1136 36 6732-00-0008
1026B1137 37 6740-00-1898
1026B1138 38 38-104026
1026B1139 39 38-104024
1026B1140 40 6730-23-3003
1026B1141 41 38-104023
1026B1142 42 6729-00-1936
1026B1143 43 38-103738
1026B1144 44 4024-22C2344
1026B1145 45 4046-13C0220
1026B1146 46 38-103773
1026B1147 47 5008-12-0500
1026B1148 48 38-105099
1026B1149 49 4001-22C2546
1026B1150 50 38-107437
1026B1151 51 38-108418
1026B1152 52 5000-03-0313
1026B1153 53 38-111586

1026B MIDDLE AUGER ASSEMBLY

DESCRIPTION

Sponge-FCell Adhesi e Back
Bearing UC205-100 D1
Center Bearing Support
5/16" Spring Steel Pin
Connect Hub Weldment

Bolt - Whiz 5/16 UNC X 3 1/2
Bolt - 1/4 X 2 UNC

Hitch Pin-.072 X 1-3/32 (SpaeNaur B1640)

Hinge Pin

Nut - Nylon Lock 1/2 UNC
Bolt - Hex 1/2 X 3 UNC

Cle is Bottom Right

Bottom Auger Spring

Cle is Bottom Left

Red Reflector Tape 1" x 6"
Bolt - Hex 1/2 UNC X 1 1/2
Washer Adjustment
Lockwasher - Standard 1/2" dia
Nut - Hex 1/2" UNC

Cle is Top

Upper Auger Spring
Adjustable Le er Arm

Auger Assist Handle Retainer Spring
Nut - Nylon Lock 3/8" UNC
Flatwasher 3/8" dia

Bolt - 3/8" X 3" UNC

Flyting - 2nd Section

Flyting HD - Middle - Chrome Surfaced
Le er Arm

Safety Latch

Bolt - Hex 1/4™ X 3/4" UNC PLT
Flatwasher - USS 1/4" dia
Spring Pin 3/32" X 3/4"
Safety Latch Linkage

Auger Spring

Cle is Pin 3/8" X 1"

Cotter Pin 3/32" X 1/2"
Spring Pin 3/16" X 1"

Pin

Le er Arms

Pin - Cle is #233-003

Auger - 2nd Section

Cle is Yoke B-1936

Safety Latch Bracket

Bolt - Whiz 5/16" UNC X 3/4"
Nut - Whiz 5/16" dia

Strike Plate Front

Shake Proof Washer 1/2" dia
Stop Spacer Blocks

Bolt-Hex 3/8" X 2-3/4"

Amber Reflector Tape 1" x 6"
Beraing Support Leg
Washer-Lock 5/16" Dia. Pltd.
Dri e Lug Kit (Incl. #4 & #5)

NO.

Page 11A
03/01/98

SERIAL

REQ'D NUMBER

= B BRAAANDN_L2ARARLA LA AN, LA aaadaaAaN_2A2 22 aDNN=_2DNDNNDMNDNNDNNDNNDNN=_2 AN _2OOODNADNADNDNMNDNDNDDN

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 12 UPPER AUGER
(SEE PG.33 FOR HYD. LIFT OPTION)




REVISED
SEP 24/14

LOCATION
CODE

102681201
1026B1202
102681203
102681204
1026B1205
1026B1206
102681207
102681208
102681209
1026B1210
1026B1211
1026B1212
1026B1213
1026B1214
1026B1215
1026B1216
1026B1217
1026B1218
1026B1219
1026B1220

1026B1221
1026B1222
1026B1223
1026B1224
1026B1225
1026B1226
1026B1227
1026B1228
1026B1229
1026B1230
1026B1231
1026B1232
1026B1233
1026B1234
1026B1235
1026B1236
1026B1237
1026B1238
1026B1239
1026B1240
1026B1241
1026B1242
1026B1243

DWG PART

NO.

e N A N e Y
SoxIsarnNac@®NoabwN=

21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

NUMBER

3320-00-0005
38-103548
4024-22C2352
38-104058
38-103560
6777-02-0012
20-101187
38-105166
4046-13C0235
7222-01-2206
7220-10-6104
38-104151
4046-13C0220
4001-22C2502
4049-13C0235
6732-00-0009
5009-02-0375
38-103549
4891-ST-0278
38-111232

38-110633
4001-22C2494
38-105169
6732-00-0017
6777-02-0005
38-105168
38-105170
6730-00-0368
6730-00-1801
4001-22C2388
38-104493
38-103585
5009-02-0313
4049-13C0220
6738-00-0105
38-103587
38-103590
38-108591
4033-12C0250
4009-24C7658
4024-22C2344
38-108954
38-104062

1026B1243A 43A P38-104374

1026B UPPER AUGER

DESCRIPTION

Rubber Spout
Retainer-Spout

Bolt - Whiz 5/16 UNC x 1
Lid - Dump

Lid - Large - Dump

Dump - Lid Spring
Tension Adjuster - Dump
Auger Dump

Nut - Whiz 3/8" UNC
Flangette -PF 206 MS-62
Bearing - Ball AEL 206-104
206 - Flangette Machining
Nut - Whiz 5/16 UNC

Bolt - Hex 3/8 x 1 UNC Gr.5
Nut - NY Lock 3/8 UNC

Pin - Cotter 3/32 x 3/4
Washer - Flat 3/8 Dia.
Handle - Latch Release
Tapping Screws 8 -3/8 (ST-278)

End Dump Liner Kit (Incl. 4 x Screw-Selftapping

#10X1/2)

End Dump Tube & Hardware
Bolt - Hex 3/8 x 3/4 Gr.5
Pipe & Linkage

Pin - Cotter 1/8 x 1

Auger Spring GV

Linkage Latch Anchor
Auger Third Section

Pin - Cle is B-368

Pin - Cle is B-1801

Bolt - Hex 5/16 x 2-1/4 Gr.5
Auger Latch Assembly
Latch Mount

Washer - Flat 5/16 Dia.

Nut - Ny Lock 5/16 UNC
Pin - Hitch Clip 090-105
Anchor Adjustment

Pipe - T

Anchor Adjustment Assy
Nut - am Hex 7/16 UNC
Blt-Skt HD 7/16X5/8 Black
Bolt - Whiz 5/16 x 3/4
Striker Plate

Flyting - Upper Auger 64"
Flyting HD - Upper - Chrome Surfaced

NO.

Page 12A
03/01/98

SERIAL

REQ'D NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



REAR PULLEY DRIVE

Page 13

(8#) ONIMVIE HLIM IWN0OD
MIYOSIIS % dVT100 MO0




REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B1301
1026B1302
1026B1303
1026B1304
1026B1305
1026B1306
1026B1307
1026B1308
1026B1309
1026B1310
1026B1311
1026B1312
1026B1313
1026B1314

NO.

O NGO~ WN-=

NUMBER

4024-22C2494
4046-13C0235
38-105040
5000-03-0250
4030-21C0200
38-103616
07-100546
7228-10-7106
4030-21C0260
7005-6Q-0250
3306-00-0001
7001-07-1375
4001-22C2928
5000-03-0500

1026B REAR PULLEY DRIVE

DESCRIPTION

Bolt - Whiz 3/8 UNC x 3/4

Nut - Whiz 3/8 UNC

Guard - Front Main Dri e
Lockwasher - Standard 1/4 dia
Nut - Hex 1/4 UNC

Power Shaft

Key 5/16 x 2 1/2

Bearing AELF207-106

Nut - Hex 1/2 UNC

Shea e 6 Groo e 3V25.00E
Belt - 6R-3VX1120
Bushing-Split Taper E 1-3/8 c/w #13
Bolt - Hex 1/2 x 2 1/2
Lockwasher - Standard 1/2 dia.

NO.

Page 13A
03/01/98

SERIAL

REQ'D NUMBER

AWaaaapaaagan-=00

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



FAN DRIVE

Page 14

Feb 07,/06

ONIHSNE HLIM
@ 3131dW0D sL108

INFWNOMV3Y 0L 3na
(Se#) SINNOW SNIMV3gE 3AIN9
JAONIY LON OQ AIEW3ISSY ¥3Ld4V :3ILON

ONIYVIE HLIM
J1T1dNOD ¥VTIOD MO0




REVISED
DEC 02/11

LOCATION DWG PART
NO. NUMBER

CODE

1026B1401
1026B1402
1026B1403
1026B1404
1026B1405
1026B1406
1026B1407
1026B1408

1026B1410
1026B1411
1026B1412
1026B1413
1026B1414
1026B1415
1026B1416
1026B1417
1026B1418
1026B1419
1026B1420
1026B1421
1026B1422
1026B1423
1026B1424
1026B1425
1026B1426
1026B1427
1026B1428
1026B1429
1026B1430
1026B1431
1026B1432
1026B1433
1026B1434

1026B1435
1026B1436

O NGO~ WN-=

4001-32C2518
5000-63-0375
7000-06-1375
38-103564
07-100546
38-104053
38-103572
4030-21C0235

5009-02-0375
4001-22C2502
38-103643
4030-21C0260
5000-03-0500
38-103700
38-107304
4001-22C2968
7001-05-1375
7005-6Q-0053
4020-10F-2134
4001-22C2904
7228-13-7106
4046-13C0235
38-103644
01-201527-1
4001-22C2546
38-103646
4049-13C0235
38-103647
38-103641
7006-01-0580
7224-00-0001
6215-00-0614
38-104193

5868-02-1215
4024-22C2502

1026B FAN DRIVE

DESCRIPTION

Hex Hd Bolt 3/8 x 1 1/2 Fedalloy
Lockwasher - Fedalloy 3/8 dia.
Split Taper Bushing Q1-1 3/8
Rotor

Key 5/16 x 2 1/2

Rotor Shaft

Co er Plate-Fan

Nut - Hex 3/8 UNC

Flatwasher 3/8" dia.
Bolt - Hex 3/8" x 1" UNC
Idler Mount

Nut - Hex 1/2" UNC

Lockwasher - Standard 1/2" dia.

Idler Fork

Spring Tension Gauge

Bolt - 1/2" x 5" UNC
Bushing - SK 1 3/8

Shea e 3V5.30 SK

Socket Setscrew 1/4"-28 x 5/16"
Bolt - Hex 1/2" UNC x 1 1/2"
Bearing UELFU 207-106 DI
Nut - Whiz 3/8" UNC
Spacer

Idler Tension Spring

Bolt - Hex 3/8" x 2 3/4"
T-Adjustment

Nut - Nylon Lock 3/8" UNC
Tension Bracket

Spacer Bushing - Idler
Pulley - Idler

Lockcollar Browning SC-1
Grease Zerk 1/4" x 28

Idler Assembly (inc.-13 14 15 16 17 24

2527 29 30 31 33)
Bearing Spacer
Bolt Whiz - 3/8" x 1"

NO.

Page 14A
03/01/98

SERIAL

REQ'D NUMBER

0= N - W

rgiPE N N N

N AN @@

N
(=2}

[EE G G G U N JE G Qi G G G |

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL



DRUM ASSEMBLY

Page 15

INNOW ONIdv3g 3dINS
3JAON3d 10N 0Od




REVISED 1026B DRUM ASSEMBLY Page 15A
JAN 05/12 03/01/98
LOCATION DWG PART NO. SERIAL

CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B1501 1 07-100525 Cutoff-Air 1 ALL
1026B1502 2 4024-22C2344 Bolt - Whiz 5/16 UNC X 3/4 6 ALL
1026B1503 3 4046-13C0220 Nut - Whiz 5/16 UNC 15 ALL
1026B1504 4 20-104179 Pulley #DB-80-979 (c/w Set Screws #5& 1 ALL
1026B1505 5 4020-10C2481 Set Screw - Socket Hd 3/8 UNC X 1/4 1 ALL
1026B1506 6 4020-10C2482 Set Screw - Socket Hd 3/8 UNC X 3/8 1 ALL
1026B1507 7 38-104145 Arm-Idler 1 ALL
1026B1508 8 5009-02-0500 Flatwasher - Standard 1/2 Dia 1 ALL
1026B1509 9 4030-21C0260 Nut - Hex 1/2 UNC 2 ALL
1026B1510 10 7006-02-0550 Idler Pulley BCFI-92-008 1 ALL
1026B1511 11 5000-03-0500 Lockwasher - Standard 1/2 dia 1 ALL
1026B1512 12 4001-22C2920 Bolt-Hex 1/2 UNC X 2 1 ALL
1026B1513 13 20-101272 Drum Idler Spacer 1 ALL
1026B1514 14 38-104209 Drum Idler Assy (Incl. 7,9,10,11,12,13) 1 ALL
1026B1515 15 6777-02-0001 Idler Chain Spring 1 ALL
1026B1516 16 38-105014 Cast Inlet Machined 1 ALL
1026B1517 17 5860-30-0100 Snap Ring - exterior 1" dia As Required ALL
1026B1518 18 38-105016 Center Weldment 1 ALL
1026B1519 19 7217-01-0001 Bearing 205-16 RKG 5 2 ALL
1026B1520 20 7222-01-2205 Flangette PF-205 MS-52 4 ALL
1026B1521 21 3305-16-2360 Belt BX-90 1 ALL
1026B1522 22 4030-21C0235 Nut - Hex 3/8 UNC 2 ALL
1026B1523 23 4018-10C2502 Set Screw - Square Head 3/8 UNC X 1 2 ALL
1026B1524 24 38-104181 Pulley DB-272-501 1 ALL
1026B1525 25 07-100517 Key 1/4 X 1/4 X 1 3/8 2 ALL
1026B1526 26 20-101313 Drum Cover Plate 1 ALL
1026B1527 27 4020-10C2329 Socket Hd Set Screw 5/16 x 1/4 2 ALL
1026B1528 28 38-105012 Coarse Screen Drum Shell 1 ALL
1026B1529 29 20-101317 Drum Shaft 1 ALL
1026B1530 30 38-105011 Coarse Drum (incl.1-3,18-20,25,28, 1 ALL
,29,34,35)
1026B1531 31 38-104150 205 Flangette Machining 1 ALL
1026B1532 32 7220-10-5160 Brg-Ball SA205-16G 2 ALL
1026B1533 33 4046-13C0235 Nut - Whiz 3/8 UNC 18 ALL
1026B1534 34 4049-13C0200 Nut - Nylon Lock 1/4 UNC 3 ALL
1026B1535 35 4024-22C2140 Bolt - Whiz 1/4 UNC X 1/2 3 ALL
1026B1536 36 38-105927 Guide Bearing Mount 2 ALL






REVISED
MAY 14/10

LOCATION
CODE

1026B1601
1026B1602
1026B1603
1026B1604
1026B1605
1026B1606
1026B1607
1026B1608
1026B1609
1026B1610
1026B1611
1026B1612
1026B1613
1026B1614
1026B1615
1026B1616

1026B1617
1026B1618
1026B1619

1026B1620

LOCATION
CODE

1026B1621
1026B1622
1026B1623
1026B1624
1026B1625

1026B1626
1026B1627
1026B1628
1026B1629

DWG PART

NO.

(S N N
TS9N A WN=

[ W G G |
O A WNDN

17
18
19

20

DWG
NO.

21
22
23
24
25

26
27
28
29

NUMBER

38-104215
38-111291
6190-00-0128
38-108923
3420-07-0018
38-103856
38-108281
38-104112
38-111291
3422-07-0001
6760-00-0167
38-103856
38-105260
5195-01-0001
38-105258
38-105259

38-105257
3422-07-0002
38-105143

6760-00-0014

PART
NUMBER

6730-00-1721
6732-00-0008
38-104979
20-101209
6738-00-1640

20-101208
6760-00-0124
38-103867
38-103868

1026B STANDARD HOSE CONFIGURATIONS

DESCRIPTION

Door

Updated 7" Bell Clamp

Hose Clamp HAS-128 8" dia.

Alum-Bin Load Out Assy

7" Hose - Basketwea e 12' 6"

7" Hose End - Male End

7" Hose -Basketwea e Comp. (Incl.2 3 5 6)
7" StainlessSteel Hose (Incl. 9 10 12 20)
Updated 7" Bell Clamp (Incl. 21-27 & 29)
7" X 81" Stainless Steel Hose

Ri et - Shallow Tub RVT-167

7" Hose End

7" X 87" Alum. Pipe Comp. (Incl. 11 14 15)
7" Hose End Complete (Incl. 21-28)

87" Aluminum Pipe

7" X 54" Aluminum Pipe Comp (Incl 11
14 17)

54" Aluminum Pipe

7" X 29" Stainless Steel Hose

7" X 29" Stainless Steel Hose Comp (Incl.
9 2012 18)

Ri et-Shallow Tub RVT-14

1026B HOSE CLAMP 7" DIAM.

DESCRIPTION

Cle is Pin 1/4 x 1 17/32

Cotter Pin 3/32 x 1/2

Clamp - Uni ersal Handle
T-Adjustment

Hitch Pin .072 x 1 3/32
(SPAENAUR B1640)

T-Tension Adjustment

Ri et Shallow Tubular RVT-124
7" Clamp Band

7" Clamp Band & Tube

NO.
REQ'D

=SS N =S N OO =N = =2 N) = =

-_ -

16

NO.
REQ'D

= s = SN

= =S N =

Page 16A
03/01/98

SERIAL
NUMBER

ALL
ALL
ALL
ALL
4280
ALL
4280
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL

ALL

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL



TELESCOPING TUBE




REVISED TELESCOPING TUBE - (3ft - Collapsed Lgth) Page 17A

AN11/07 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B1701 1 38-104974 Barrel Weldment 1 ALL
1026B1702 2 38-104978 Clamp - Final Assembly 8" 1 ALL
1026B1703 3 38-104972 Slide Tube 1 ALL
1026B1704 4 5195-01-0001 7" Hose End Complete (See Pg.16) 1 ALL
1026B1705 5 6755-00-0613 Ri et - Monobolt (a del #2771-0613) 8 ALL
1026B1706 6 38-104977 Seal - Cut Ring 1 ALL
1026B1707 7 6760-00-0167 Shallow Tubular 3/16 x 5/16 Ri et 10 ALL
1026B1708 8 4880-12C1438 Screw-Machine 1/4 x 3/8 4 4040
1026B1709 9 4049-13C0200 Nut-Ny Lock 1/4" Gr.5 4 4040
1026B1710 10 38-107443 Loadout Nozzle Sub-Assy (Incl.3 4 78 &9) 1 4040
1026B1711 11 38-107440 Telescoping End Tube Assy. (Incl.1 2 5-7) 1 4040
1026B1712 12 38-104966 Telescoping Loadout Nozzle (Incl.10 & 11) 1 4040

TELESCOPING TUBE OPTION - (8t - Collapsed Lgth)

1026B1713 13 38-108116 Telescoping Loadout - 8 ft. (Incl. 14 & 15) 1 ALL
1026B1714 14 38-108118 Telescoping Sub-Assy (Incl. 4789 & 17) 1 ALL
1026B1715 15 38-108117 Telescoping End Assy (Incl.2567 & 16) 1 ALL
1026B1716 16 38-108121 End Tube Weldment 1 ALL
1026B1717 17 38-108119 Slide Tube 1 ALL



Page 18 CLEANUP NOZZLE




REVISED
DEC21/98

LOCATION DWG PART

CODE

1026B1801
1026B1802
1026B1803
1026B1804
1026B1805
1026B1806
1026B1807
1026B1808
1026B1809
1026B1810
1026B1811
1026B1812
1026B1813
1026B1814
1026B1815
1026B1816
1026B1817
1026B1818
1026B1819
1026B1820
1026B1821
1026B1822

NO.

O©CoO~NOOOGPAWN-=-

NUMBER

3420-01-0011
38-105075
38-105084
38-107278
38-107378
38-107279
4001-22C2180
4049-13C0200
4049-13C0220
5009-02-0313
5009-02-0500
4001-22C2368
6733-00-0002
6777-02-0007
7090-00-0008
4001-22C2502
4001-22C2928
4008-22C2156
4030-21C0235
4046-13C0200
4049-13C0260
38-107099

1026B CLEANUP NOZZLE

DESCRIPTION

Rubber Handle Grips

Handle

Air Intake Co er Plate

Skid Plate

7" Vacuum Nozzle

Wheel Mount

Bolt - Hex 1/4" x 1-3/4" UNC GR.5
Nut - NY Lock 1/4" UNC GR.5

Nut - NY Lock 5/16" UNC GR.5
Washer - Flat 5/16" dia. USS
Washer - Flat 1/2" dia. USS

Blt-Hex 5/16" x 1 1/2" UNC GR.5
Pins - Lock 1/4" x 1 3/8"

Nozzle Spring GV Pitd.

Wheel - 6"dia.

Blt-Hex 3/8" x 1" UNC GR.5
Blt-Hex 1/2" x 2 1/2" UNC PLTD. GR.5
BIt-FI HD Skt 1/4" x 1" UNC PLTD GR.5
Nut-Hex 3/8" UNC GR.5

Nut-Whiz Fig 1/4" UNC GR.5
Nut-NY Lock 1/2" UNC GR.5

7" Vacuum Nozzle Assy. (Incl.1-21)

NO.

Page 18A
03/01/98

SERIAL

REQ'D NUMBER

3
1
1
1
1
1
1
1
1
1
2
1
1
1
2
1
2
3
1
3
2
1

ALL
ALL
ALL
3900
3900
3900
ALL
ALL
ALL
ALL
ALL
3900
ALL
ALL
ALL
3900
3900
3900
3900
3900
3900
3900



8vCL
0sc'L

("dAL) AVMATH

8/l X ¥/1 ////

0Gcl’L

— — 7 — ]

Sy

©

GEARBOX

e

A
(- iy n _
jy _
i =
XOSHV3D 40 3aIS dOL IHL .
NO SI IN3A "AINO 3soddnd 71N A 0s'v
2

‘NI 304 NMOHS (INaA)SLF N

r — — — — I — 1 |

— & -
I

£ 1[e

Page 19

\/.L..”
— 0G/°L —I 1.

U

3 3QIS/S3T0H (¥)
g =— T~ 4330 L8
0g'¥ X ONNEL—2/1L
£9°G

09°¢ 8¢

08’9



REVISED
DEC.8/98

LOCATION DWG PART
NO. NUMBER

CODE

1026B1901
1026B1902
1026B1903
102681904
1026B1905
1026B1906
1026B1907
1026B1908
1026B1909
1026B1910
1026B1911
1026B1912
1026B1913
1026B1914
1026B1915
1026B1916
1026B1917
1026B1918
1026B1919
1026B1920
1026B1921
1026B1922
1026B1923
1026B1924

O NGO~ WN-=

7500-00-4452
7500-00-4453
7500-00-4454
7500-00-4455
7500-00-4456
7500-00-4457
7500-00-4458
7500-00-4459
7500-00-4460
7500-00-4461
7500-00-4462
7500-00-4463
7500-00-4464
7500-00-4465
7500-00-4466
7500-00-4467
7500-00-4468
7500-00-4469
7500-00-4470
7500-00-4471
7500-00-4472
7500-00-4473
7500-00-4474
38-107081

1026B GEARBOX

DESCRIPTION

Case-6000 #1024-5

Co er-1121 #1121

Co er-Stamping #1154
Shim #1537

Bearing Cone #1404
Bearing Cup #1405

Snap Ring #1603
Key-1/4" S uare #1651
Washer #1805

Seal #1472

Seal #1471

Bolt-3/8"-16 UNC x 1" Gr.5 #1705
Spacer #2861

Pipe Plug-3/8" NPT #1872
Vent-3/8" NPT #1879
Gear-17T #1207

Quill Shaft #5023

Cross Shaft #5019

Shim #1511

Shim #1512

Shim #1513

Snap Ring #1600

Exp. Plug #1855

Prarie Gear Gearbox Comp. (incl.

1-23)

NO.

Page 19A
03/01/98

SERIAL

REQ'D NUMBER

1
1
1

asre 'd

= N=2N=2Ba2aawWwdhdDDND A

=

asre 'd
asre 'd

asre 'd

1

3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900
3900



oooooo
NOV




REVISED
NOV 8/00

LOCATION DWG PART

CODE

1026B2001
1026B2002
1026B2003
102682004
1026B2005

NO.

a b wODN-=

NUMBER

0751-00-4145
0751-00-0005
3890-00-0004
38-107211
38-107210

1026B MISCELLANEOUS ITEMS

DESCRIPTION

Buff Spray Enamel 350g
Charcoal Spray Enamel 350g
Neoprene 1/4 X 1-1/2 "

45 Deg. Elbow

90 Deg Elbow

NO.
REQ'D

1

1
per foot

1

1

Page 20A
03/01/98

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL



FINE SCREEN DRUM

Page 21

OPTION)

(




REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B2101
1026B2102
1026B2103
102682104
1026B2105
1026B2106
1026B2107
1026B2108
1026B2109
1026B2110
1026B2111
1026B2112

NO.

O©CoO~NOOOGBAWN-=-

NUMBER

38-105146
4024-22C2156
4049-13C0200
38-105016
7222-01-2205
4024-22C2344
7217-01-0001
4046-13C0220
20-101317
07-100517
07-100525
38-105145

1026B FINE SCREEN DRUM
(OPTION)

DESCRIPTION

Drum Fine Screen

1/4 x 1 UNC Whiz Bolt
1/4 UNC Nylon Lock Nut
Center Weldment
Flangette PF-205 MS-52
Bolt-Whiz 5/16 x 3/4 UNC
SB205-16RKGS5 Bearing
Nut-Whiz 5/16 UNC
Shaft-Drum

Key

Air Cut Off

Drum-Fine Screen Complete (incl.1-11)

NO.

Page 21A
03/01/98

SERIAL

REQ'D NUMBER

_ e = =S DN DA WW =

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 22 BRUSH KIT
JAN 29/01

—®
BOLT TO EXISTING

MACHINE

MACHINE

BOLT TO
EXISTING



REVISED
AN29/01

LOCATION DWG PART

CODE

1026B2201
1026B2202
1026B2203
102682204
1026B2205
1026B2206
1026B2207
1026B2208
1026B2209
1026B2210
1026B2211
1026B2212
1026B2213
1026B2214
1026B2215
1026B2216
1026B2217
1026B2218

NO.

O ~NOOO R, WN-=

NUMBER

4046-13C0235
38-104552
4024-22C2164
4046-13C0200
5009-02-0375
6777-02-0008
4049-13C0235
38-104554
4024-22C2502
38-104553
4024-22C2494
4065-22C2518
38-104555
6755-00-0613
38-104557
0049-00-0001
38-104556
38-104551

1026B BRUSH KIT
OPTION (REGULAR GRAIN VAC)
STANDARD (CORN/SOY GRAIN VAC)

DESCRIPTION

Nut-Whiz 3/8 UNC.

Brush Attachment-Right Support
Bolt-Whiz 1/4 X 1 1/4

Nut-Whiz 1/4" UNC

Washer-Flat 3/8 Dia USS

Idler Chain Spring

Nut-NY Lock 3/8 UNC

Left Support Hinge

Bolt-Whiz 3/8 X 1 Grade 5

Brush Attachment- Left Support
Bolt-Whiz 3/8 x 3/4

Bolt-Hex 3/8 x 1 1/2 Full Thread
Brush Mount Bracket

Ri et - Monobolt 2771-0613
Brush Holder

Brush

Brush Sub Assembly (Incl. 13-16)
Drum Brush Kit (Incl.1-17)

NO.

Page 22A
03/01/98

SERIAL

REQ'D NUMBER

= =2 N=2OCODMNMNN=2=2aaDNDMNDMNMNN=_2 b

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 23 STUB UNLOAD AUGER
Dec.22/00




REVISED 1026B STUB UNLOAD AUGER Page 23A
DEC.22/00 OPTION 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B2301 1 3320-00-0005 Spout - 3/16" x 17" Belting 1 ALL
1026B2302 2 38-103548 Retainer - Spout 2 ALL
1026B2303 3 4024-22C2352 Bolt - Whiz 5/16" x 1" UNC Pitd. 8 ALL
1026B2304 4 38-104058 Weldment - Lid - Dump 1 ALL
1026B2305 5 38-103560 Lid - Large - Dump 1 ALL
1026B2306 6 4046-13C0235 Nut - Whiz 3/8" UNC PlItd. 3 ALL
1026B2307 7 7222-01-2206 Flangette - PF 206 MS-62 1 ALL
1026B2308 8 7220-10-6104 Brg - Ball AEL 206-104 1 ALL
1026B2309 9 38-104151 206 - Flangette Machining 1 ALL
1026B2310 10 4046-13C0220 Nut - Whiz 5/16" UNC Pitd. 8 ALL
1026B2311 11 38-104956 Stub Dumper 1 ALL
1026B2312 12 38-104169 Foam Auger Seal 1 ALL
1026B2313 13 7220-06-5100 Bearing UC205-100 D1 1 ALL
1026B2314 14 38-105137 Connect Hub 1 ALL
1026B2315 15 38-105139 5/16" Spring Steel Pin 1 ALL
1026B2316 16 38-104268 Center Bearing Support 1 ALL
1026B2317 17 38-104960 Auger - Short Dump 1 ALL
1026B2318 18 20-101187 Dump Tension Adjuster 2 ALL
1026B2319 19 6777-02-0012 Dump Lid Spring 2 ALL
1026B2320 20 38-108418 Bearing Support Leg 2 ALL
1026B2321 21 4001-22C2410 Bolt-Hex 5/16 x 3 1/2 UNC Gr.5 2 ALL
1026B2322 22 5000-03-0313 Washer-Lock 5/16 Dia. Pltd. 2 ALL
1026B2323 23 38-104955 Stub Dumper Final Assy (incl.1-21) 1 ALL



Page 24 TRANSPORT LIGHTING PACKAGE




REVISED 1026B TRANSPORT LIGHTING PACKAGE Page 24A

FEB.25/00 OPTION 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B2401 1 Clearance Light 2 ALL
1026B2402 2 Nut-Whiz 1/4" 6 ALL
1026B2403 3 Curb Side Light 1 ALL
1026B2404 4 Road Side Light 1 ALL
1026B2405 5 License Plate Holder 1 ALL
1026B2406 6 8400-00-0003 Cable Tie -15 1/4" 6 ALL
1026B2407 7 8885-00-0005 Adapter-4 Flat to 7 Round 1 ALL
1026B2408 8 38-104637 Trailer Light Kit 1 ALL

(incl.item #6 #7 & 8575-00-0001)

NOTE ITEM1 - 5 ARE CONTAINED UNDER #8575-00-0001 (GV LIGHTING PACKAGE)



Page 25 DUST COLLECTOR COMPLETE

72" EXHAUST EXTENSION

G
- D
@3 B




REVISED
AN.13/00

LOCATION DWG PART
NO. NUMBER

CODE

1026B2501
1026B2502
1026B2503
1026B2504
1026B2505
1026B2506
1026B2507
1026B2508
1026B2509
1026B2510
1026B2511
1026B2512

1026B2513
1026B2514
1026B2515
1026B2516
1026B2517
1026B2518
1026B2519
1026B2520
1026B2521
1026B2522
1026B2523

O NGO~ WN-=

13
14
15
16
17
18
19
20
21
22
23

38-105283
4890-50-8005
4001-22C2432
38-105282
38-105281
38-105284
38-107772
4049-13C0220
4024-22C2494
4046-13C0235
3890-00-0002
38-105280

1026B DUST COLLECTOR COMPLETE
OPTION

DESCRIPTION

Exhaust Cap

Screw-Teks Hex 10-16 x 3/4
Bolt - Hex 5/16 x 5 Grade 5 UNC Plated
Exhaust Body

Main Body

Lower Elbow

Dust Bag Assembly

Nut- NY Lock 5/16 UNC Grade 5
Bolt - Whiz 3/8 UNC x 3/4

Nut - Whiz 3/8 UNC

Neoprene 1/8 X 3/8

Dust Collector Complete

1026B EXHAUST EXTENSION ADAPTER- 72" LONG

38-104994
4001-22C2180
4001-22C2140
38-104989
4049-13C0200
4030-21C0200
5000-03-0250
38-105560
4046-13C0200
38-107282
38-106707

OPTION

Hinge Bracket

Bolt -Hex 1/4 x 1 3/4 UNC Plated
Bolt -Hex 1/4 x 1/2 UNC Plated
Lid

Nut -Ny Lock 1/4 UNC Gr.5
Nut -Hex 1/4 UNC Gr.5

Washer - Lock 1/4

Exhaust Extension

Nut-Whiz 1/4" Dia. Plated
Silencer Assembly (Incl. 13-19)
Exhaust Extension Adapter Kit
(Incl.15 18 20 21)

NO.

1
16

1
1
1
1
1
1
4
4

5'
1

= m BN Q] = A U] = -

Page 25A
03/01/98

SERIAL
REQ'D NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



TRANSITION — 6" to 7”

Page 26




REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B2601
1026B2602
1026B2603
1026B2604
1026B2605
1026B2606
1026B2607
1026B2608
1026B2609

NO.

O©CoO~NOOOGBAWN-=-

NUMBER

6730-00-1721
6732-00-0008
38-104979
20-101209
6738-00-1640
20-101208
6760-00-0124
38-105261
38-104690

1026B TRANSITION (6" to 7")
OPTION

DESCRIPTION

Cle is Pin1/4x117/32

Cotter Pin 3/32 x 1/2

Clamp - Uni ersal

T-Adjustment

Pin-Hitch Clip (Spae Naur B1640)
T-Tension Adjustment

Ri et Shallow Tubular RVT-124
Reducer 6" to 7" -Weldment

6" to 7" Reducer Assembly (incl. 1-8)

NO.

Page 26A
03/01/98

SERIAL

REQ'D NUMBER

2
1
1
1
1
1
2
1
1

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL






REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B2701
1026B2702
1026B2703
1026B2704
1026B2705
1026B2706
1026B2707
1026B2708
1026B2709

NO.

O©CoO~NOOOGBAWN-=-

NUMBER

6730-00-1721
6732-00-0008
38-104979
20-101209
6738-00-1640
20-101208
6760-00-0124
38-103896
38-103897

1026B TRANSITION (7" to 6")
OPTION

DESCRIPTION

Cle is Pin1/4x117/32

Cotter Pin 3/32 x 1/2

Clamp - Uni ersal

T-Adjustment

Pin-Hitch Clip (Spae Naur B1640)
T-Tension Adjustment

Ri et Shallow Tubular RVT-124
Reducer 7" to 6"

7" Band to 6" Clamp-Reducer (incl.1-8)

NO.

Page 27A
03/01/98

SERIAL

REQ'D NUMBER

2
1
1
1
1
1
2
1
1

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



PPPPPP




REVISED 1026B TRANSITION AERATION Page 28A

MAR1/98 OPTION 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER

1026B2801 1 20-101873 Transition Aeration (comes complete) 1 ALL



Page 29 STEEL FLEX HOSE (6 INCH)
(OPTION)

A\ )
A\ ) 1
AN B

LIGHTWEIGHT RUBBER FLEX HOSE (3
(10 feet of 6 inch) -
W ii

(OPTION)




REVISED
MAR1/98

LOCATION DWG PART

CODE

1026B2901
1026B2902
1026B2903
102682904
1026B2905

NO.

a b wODN-=

NUMBER

20-101427
6760-00-0014
3422-06-0001
20-101286
20-101442

LOCATION DWG PART

CODE

1026B2906
1026B2907
1026B2908
1026B2909
1026B2910

LOCATION
CODE

1026B2911
1026B2912
1026B2913
1026B2914
1026B2915

1026B2916
1026B2917

NO.

© oo ~NOO

-
o

NUMBER

20-101427
6190-00-0104
3420-06-0012
20-101286
20-101468

DWG PART

NO.

11
12
13
14
15

16
17

NUMBER

6730-00-1721
6732-00-0008
38-104979
20-101209
6738-00-1640

20-101208
6760-00-0124

1026B STEEL FLEX HOSE (6 inch)
(OPTION)

DESCRIPTION

6" Hose Clamp Comp. (Incl.11-17)

Ri et - Shallow Tub Ri et-14

6" x 72" Steel Hose

6" Hose End

6" x 72" Steel Hose Complete (incl.1-4)

NO.

Page 29A
03/01/98

SERIAL

REQ'D NUMBER

1026B LIGHTWEIGHT RUBBER FLEX HOSE

(OPTION)

DESCRIPTION

6" Hose Clamp Comp.(Incl. 11-17)
Hose Clamp HS-104 6" Dia.

6" x 10' Light Rubber Hose

6" Hose End

6" x 10’ Lt. Rubber Hose Comp (incl.6-9

1026B HOSE CLAMP 6" DIAM.
(OPTION)

DESCRIPTION

Cle is Pin1/4x117/32

Cotter Pin 3/32 x 1/2

Clamp - Uni ersal Handle
T-Adjustment

Hitch Pin .072 x 1 3/32
(SPAENAUR B1640)

T-Tension Adjustment

Ri et Shallow Tubular RVT-124

NO.

ALL
ALL
ALL
ALL
ALL

SERIAL

REQ'D NUMBER

1
2
1
1
1

NO.

ALL
ALL
ALL
ALL
ALL

SERIAL

REQ'D NUMBER

- = =S N

ALL
ALL
ALL
ALL
ALL

ALL
ALL






REVISED 1026B DRILL CLEANOUT HOSE (4 INCH) Page 30A

APR28/99 (OPTION) 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B3001 1 20-101341 6" to 4" Hose Adapter 1 ALL
1026B3002 2 3420-04-0003 4" Hea y Rubber Hose (per ft.) 1 ALL
1026B3003 3 07-100821 4" Hose End 1 ALL
1026B3004 4 6190-00-0072 4" Hose Clamp HS-72 2 ALL
1026B3005 5 20-101340 4" x 12' Hea y Rubber Hose Complete 1 ALL
(INCL.1-4)
1026B3006 6 38-107498 7" to 4" Hose Adapter 1 ALL
1026B3007 7 38-107497 4" x 12' Hea y Hose (7 - 4 Adapter) 1 ALL

(INCL.2 3 4 &6)



Page 31 STRAIGHT ALUMINUM PIPE
(10 feet of 7 inch)




REVISED
AN11/07

LOCATION DWG PART

CODE

1026B3101
1026B3102
1026B3103
1026B3104

A OWON -

NO. NUMBER

38-104558
6760-00-0167
5195-01-0001
38-104312

1026B STRAIGHT ALUMINUM PIPE
OPTION

DESCRIPTION

7" x 10" Aluminum Pipe

Ri et - Shallow Tubular RVT-167

7" Hose End Complete (see pg.16)
7" x 10" Aluminum Pipe with one end
(INCL.1-3)

NO.

Page 31A
03/01/98

SERIAL

REQ'D NUMBER

1
4
1
1

ALL
ALL
ALL
ALL



Page 32 LOWER/MIDDLE AUGER ASSEMBLY
Apr 22/10 (HYDRAULIC LIFT OPTION)




REVISED
SEP 24/14

LOCATION DWG PART

CODE NO. NUMBER
1026B3201 1 38-105134
1026B3201A 1A P38-105142
1026B3202 2 7220-06-5100
1026B3203 3 38-104268
1026B3204 4 38-105139
1026B3205 5 38-105137
1026B3206 6 4001-22C2410
1026B3207 7 38-107251
1026B3208 8 38-107115
1026B3209 9 38-108846
1026B3210 10 38-107542
1026B3211 11 38-107752
1026B3212 12 38-107197
1026B3213 13 9005-47-0006
1026B3214 14 4046-13C0220
1026B3215 15 6215-00-0614
1026B3216 16 38-104169
1026B3217 17 38-107681
1026B3218 18 4001-22C2384
1026B3219 19 4049-13C0220
1026B3220 20 4024-22C2344
1026B3221 21 38-108418
1026B3222 22 5000-03-0313
1026B3223 23 38-111586

NOTE LOWER AUGER SECTION #

LOWER/MIDDLE AUGER ASSEMBLY
HYDRAULIC LIFT OPTION

DESCRIPTION

Flyting-Middle Auger Section
Flyting HD - Middle - Chrome Surfaced
Bearing-Ball UC205-100DI
Center Bearing Support

5/16" Spring Steel Pin
Connect Hub

Bolt-Hex 5/16 x 3 1/2 UNC Gr.5
Middle Auger Tube

Lower Auger Tube

Upper Cylinder Arm

Lift Pin

Lower Pi ot Shaft

Lower Lift Arm

Decal-High Pressure Fluid
Nut-Whiz 5/16" Dia. UNC
Grease Zerk 1/4"-28 Straight
Foam Seal

MiddleAuger Assy(1-7 9 10 12 14 15 20 21 2

Bolt-Hex 5/16 x 2 UNC Gr.5
Nut-Ny Lock 5/16 UNC Gr.5
Bolt-Whiz 5/16 x 3/4 UNC Gr.5
Bearing Support Leg
Washer-Lock 5/16 Dia. Pltd.
Dri e Lug Kit

38-104060 (FLYTING-1st SECTION)

NO.

Page 32A
03/01/98

SERIAL

REQ'D NUMBER

= B B WODNDN=2 =220 WODMNMDMDMNW=2 =2 =2 BDNMNDMNMDMMN_A2A-

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
4680
ALL
ALL
ALL
ALL
ALL
ALL

P38-104372 (FLYTING HD - LOWER - HD - CHROME SUREF.



Page 33 UPPER AUGER ASSEMBLY
(HYDRAULIC LIFT OPTION)




REVISED UPPER AUGER ASSEMBLY Page 33A
APR 22/10 HYDRAULIC LIFT OPTION 03/01/98
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026B3301 1 38-107679 Upper Auger Section Assy. (Incl.2-22 & 26) 1 ALL
1026B3302 2 20-101187 Tension Adjustment - Dumper 2 ALL
1026B3303 3 3320-00-0005 Rubber Spout 1 ALL
1026B3304 4 38-103548 Retainer Spout 2 ALL
1026B3305 5 38-104151 206-Flangette Machining 1 ALL
1026B3306 6 38-105166 Auger Dump 1 ALL
1026B3307 7 38-107199 Upper Lift Arm 1 ALL
1026B3308 8 38-107477 Transport Lock 1 ALL
1026B3309 9 38-107483 Upper Auger Tube 1 ALL
1026B3310 10 38-107542 Lift Pin 1 ALL
1026B3311 11 38-107652 Flyting-Third Section 1 ALL
1026B3311A 11A P38-107684 Flyting HD - Upper - Chrome Surfaced 1 ALL
1026B3312 12 38-104169 Foam Seal 1 ALL
1026B3313 13 4001-22C2494 Bolt-Hex 3/8 x 3/4 UNC Gr.5 8 ALL
1026B3314 14 4024-22C2344 Bolt-Whiz 5/16 x 3/4 12 ALL
1026B3315 15 4024-22C2352 Bolt-Whiz 5/16 x 1 UNC Gr.5 1 ALL
1026B3316 16 4046-13C0220 Nut-Whiz Flg. 5/16 UNC Gr.5 13 ALL
1026B3317 17 4046-13C0235 Nut-Whiz Flg. 3/8 UNC Gr.5 11 ALL
1026B3318 18 51-106979 Red Reflector Tape - 2" x 9" 2 ALL
1026B3319 19 6215-00-0614 Grease Zerk - 1/4-28 Straight 2 ALL
1026B3320 20 6777-02-0012 Dump Lid Spring 2 ALL
1026B3321 21 7220-10-6104 Bearing - Ball AEL 206-104 1 ALL
1026B3322 22 7222-01-2206 Flangette - PF 206 MS-62 1 ALL
1026B3323 23 4891-ST-0278 Tapping-Screws Slotted 3/8 x 8 2 ALL
1026B3324 24 38-111232 End Dump Liner Kit (Incl. 4 x Screw- 1 ALL
Selftapping #10X1/2)
1026B3326 26 5009-02-0313 Washer-flat 5/16 dia uss 2 ALL



Page 34 HYDRAULIC HOSE & CYLINDER ASSEMBLY
Nov.26/03 (HYDRAULIC LIFT OPTION)

ADD SPACERS AS REQUIRED
FOR_AUGER TUBE TO REST _INTO
SLOT ON THE MOUNT LOCATED ON
THE TOP OF BODY

ALIGN LINES WITH
LABELLED PORTS ON #17




REVISED
No .26/03

LOCATION DWG PART

CODE NO. NUMBER
1026B3401 1 6800-00-0013
1026B3402 2 0301-00-0004
1026B3403 3 6800-00-0112
1026B3404 4 4030-21C0260
1026B3405 5 5009-02-0500
1026B3406 6 5000-03-0500
1026B3407 7 5010-00-0001
1026B3408 8 4001-22C2968
1026B3409 9 6777-02-0029
1026B3410 10 0300-11-0029
1026B3411 11 6800-00-0121
1026B3412 12 6800-00-0119
1026B3413 13 6800-00-0120
1026B3414 14 6800-00-0117
1026B3415 15 0300-21-0028
1026B3416 16 6800-00-0116
1026B3417 17 6800-00-0081
1026B3418 18 4046-13C0220
1026B3419 19 6800-00-0113
1026B3420 20 6800-00-0114
1026B3421 21 6800-00-0074
1026B3422 22 4001-22C2400
1026B3423 23 38-107731
1026B3424 24 38-107750
1026B3425 25 4001-22C2384
1026B3426 26 4049-13C0220
1026B3427 27 6215-00-0614
1026B3428 28 48-106621
1026B3429 29 6800-00-0115
1026B3430 30 6800-00-0118
1026B3431 31 0350-00-0006
1026B3432 32 0350-00-0005

HYDRAULIC LIFT ASSEMBLY
HYDRAULIC LIFT OPTION

DESCRIPTION

8010-4FB Coupler-Pioneer

Hydraulic Cylinder Sapcer

3/8" Hose 6F IC-8MP 135" Long
Nut-Hex 1/2" UNC Gr.5

Washer-Flat 1/2" Dia. USS

Washer-Lock 1/2" Dia. USS

Washer-2 x 17/32 x 0.150

Bolt-Hex 1/2 x 5 UNC Gr.5

Hyd. Hose Holder - Grain Vac

Cyl. Hydraulic-2.5 Bore x 12 Stroke x 1 1/8 |
Elbow 90 Degree 6M IC-6MP

3/8 Hose 6F IC-6F IC 74" Long

3/8 Hose 6F IC-6F IC 90" Long

3/8 Hose 6F IC-8F IC 34" Long

Cyl. Hydraulic 3.5 Bore x 10 Stroke x 1.25 F
Adapter-6M IC-6MB (ORB)

Se uence Val e - 3/8" Ports

Nut-Whiz 5/16 Flg. UNC Gr.5

3/8 Restrictor-1/32 Dia. Hole 6MP-6M IC
Connector 6MP-6MB (ORB)

3/8" BallVal e 6Fp Both Ends c/w Handle
Bolt-Hex 5/16 x 3 UNC Gr.5

Hyd. Hose Clip

Grease Pin

Bolt-Hex 5/16 x 2 UNC Gr.5

Nut-Ny Lock 5/16 UNC Gr.5

Grease Zerk 1/4"-28 Straight

Cylinder Spacer

3/8 Restrictor-1/32 Dia.Hole 6M IC-6MB (OF
Adapter- 6M IC-8MP

Seal Kit #639577

Seal Kit #639573

Note All changes of Hyd Fittings to IC Ends was
effecti e Sept.26/01

NO.
REQ'D

2
asre 'd
2

Page 34A
03/01/98

SERIAL
NUMBER

ALL
4461
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 35 HIRED HAND KIT — 1026B
Aug 20/02




REVISED
NOV 22/02

LOCATION
CODE

1026B3501
1026B3502
1026B3503
1026B3504
1026B3505
1026B3506
1026B3507
1026B3508
1026B3509
1026B3510
1026B3511
1026B3512
1026B3513
1026B3514
1026B3515
1026B3516
1026B3517
1026B3518
1026B3519
1026B3520
1026B3521
1026B3522

DWG PART
NO. NUMBER

O NGO~ WN-=

0485-00-0007

38-108362
38-108267
38-108307
38-108308
38-108534
38-108312
38-108320

3900-82-5150

4001-22C2880
4001-22C2490
4001-22C2990
4006-22C5375

38-108548

4024-22C2502
4055-02C0235
4046-13C0500
4049-13C0260

38-108393

6732-00-0033
5012-02-0375

38-108541

HIRED HAND KIT - 1026B

DESCRIPTION

ack-Sidewind-Cle is Ends

Hired Hand Hose Strap Assembly

Hired Hand Panel

Slee e Tube

Pi ot Tube

Hired Hand Tube - 1026B
Hired Hand Connection Flat
Handle Bolt

Tiedown Rubber/Tarp Strap
Bolt - Hex 1/2 x 3/4 Gr. 5
Bolt -Hex1/2x31/4 Gr. 5
Bolt -Hex 1/2x7 Gr. 5

Bolt - Shoulder 1/2 x 5/8 x 3/8
Hired Hand Nozzle Mount
Bolt - Whiz 3/8 x 1 UNC Gr. 5
Nut - Lock Uni-Tr 3/8 UNC
Nut - Whiz Fig 1/2 UNC Gr. 5
Nut - Ny Lock 1/2 UNC Gr. 5
Hired Hand Pin

Pin - Cotter 3/16 x 1 1/2
Washer-Flat 3/8 Dia. SAE

Hired Hand Kit - 1026B (Incl. 1-21)

NO.

Page 35A
28/03/01

SERIAL

REQ'D NUMBER

S NN S RS D220 =

— —
w="=N

N =N

1

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Rugged
Reliable... em

www.rementerprisesinc.com

REM ENTERPRISES INC.
P.O. BOX 1207

2180 OMAN DRIVE

SWIFT CURRENT, SK
CANADA S9H 3X4

PHONE (306) 773-0644
FAX (306) 773-1188

Email: remsales@rem.sk.ca

PRINTED IN CANADA

PART NUMBER: 9000-00-0032






